
MODEL 621451x85NB REPAIR PARTS

1

ENGINE ASSEMBLY

342481

75

73

72

11
25

7170

12

11

25

40

46

33

12

45

41

42

10

47

28

14
12

28
12

14

Key No. Description Part No.
10 (SEE ENGINE MANUAL) ENGINE

11 SCREW, 5/16–18 X.75 180077

12 WASHER, SPTLK 018x16

14 FLATWASHER 71071

25 BELT GUIDE 313440

28 SCREW, 5/16–18X1.00 710312

33 SPRING, IDLER BRAKE 339017

40 IDLER  ARM 1501013

41 BOLT 333594

42 NUT 71391

45 PULLEY, IDLER 48924

46 BOLT 45892

47 NUT 590

70 PULLEY 338849

71 WASHER 25840

72 SCREW, 5/16–24X.75 181595

73 WASHER 018x16

75 BELT 760928

–– BOOK, INSTRUCTION F–031078C

www.ersatzteil-service.de

Ihr Ersatzteilspezialist im Internet



MODEL 621451x85NB REPAIR PARTS

2

FRAME COMPONENTS ASSEMBLY

342434

80

81

Key No. Description Part No.

80 FRAME, SIDE SUPT STEEL RH 760272E701
81 FRAME, SIDE SUPT STEEL LH 760271E701
90 ROD, SUPPORT 760168
91 WASHER, HVSPTLK 71063
92 NUT, 3/8–16 REGHEX 71044
100 BRACKET, GAS TANK 333749E701
101 SCREW, 1/4–20X.75 180020
102 NUT, 1/4–20 REGHEXCTRLK 782585
107 SCREW, 1/4–20X.75 302628
108 WASHER, FLAT 71067
109 NUT, 1/420 REGHEXCTRLK 782585
110 TANK, FUEL 333739
111 RING, FOAM FUEL TANK 762224
112 CAP, GAS 340299
113 TUBING 8 IN. 323363
114 CLAMP, HOSE SCREW 47345
116 CLAMP, HOSE 323387
117 FILTER IN LINE 56679
118 TUBING, 6 IN. 335906

www.ersatzteil-service.de

Ihr Ersatzteilspezialist im Internet



MODEL 621451x85NB REPAIR PARTS

3

HANDLE ASSEMBLY

342436

www.ersatzteil-service.de

Ihr Ersatzteilspezialist im Internet



MODEL 621451x85NB REPAIR PARTS

4

HANDLE ASSEMBLY

Key No. Description Part No.

740 CABLE, UPPER 760774

741 BRKT, CABLE ADJ 313441

742 CABLE LOWER CONTROL 760773

743 BOOT, CLUTCH SPRING 308146

744 SPRING 313471

750 HANDLE LOWER 333909E701

751 SCREW, 1/4–20X1.25 313674

752 WASHER, FLAT .281X.63X.065 71067

753 NUT, 1/4–20 782585

755 BRACKET, CABLE 761486E701

756 BOLT, .375X.375 1/4–20 712234

757 PULLEY, .906X.305 39298

759 NUT, 1/4–20 782585

760 HANDLE, UPPER 333919E701

761 BAIL, CONTROL 313308E701

762 BOLT, 5/16–18X2.00 337584

763 WASHER, FORM 311936

764 KNOB,T 57171

765 NUT, 5/16–18 71037

www.ersatzteil-service.de

Ihr Ersatzteilspezialist im Internet



MODEL 621451x85NB REPAIR PARTS

5

���������	
��

342439

Key No. Description Part No.

480 HOUSING, ASSY 340091
481 SCREW, 1/4–20X.75 302628
482 WASHER, FLAT .281X.63X.065 71067
483 NUT, 1/4–20 73826
490 BLADE, SCRAPER 55323
491 RIVET, OVSET 577707
492 SCREW, 1/4–20X.75 302628
493 NUT, 1/4–20 302635
510 BRNG,FL 577023
511 SCREW, 1/4–20X1.00 710263
512 WASHER, FLAT .281X.63X.065 71067
513 NUT, 1/4–20 302635
520 AUGER, ASSY 327072

520–2 BLADE, AUGER 302565
520–6 RIVET 49838
520–8 BLADE, CENTER 335992

520–10 AUGER & BLADE SUPPORT 307049E701
530 BEARING & PLATE ASSY. 583459
531 PLATE, RETAINER 334287
532 SCREW, 1/4–20X.63 579052
533 WASHER, FLAT .281X.63X.065 71067
534 NUT, 1/4–20 302635
541 PULLEY 338965

www.ersatzteil-service.de

Ihr Ersatzteilspezialist im Internet



MODEL 621451x85NB REPAIR PARTS

6

�
	
������
����

337341

582

592

580

581

592

608

600

603
604

605

601

606

602

590

583

591 591

607

REF. 
AUGER HOUSING

Key No. Description Part No.

580 RING, CHUTE 333859

581 SCREW, #10X.50 711752

582 GUIDE, CHUTE 577021

583 DONUT FOAM 762173

590 CHUTE ASSY. 337104

591 SCREW 1/4–20X.50 302628

592 NUT, 1/4–20 15x143

601 WIRE, CHUTE HINGE 310562

602 BOLT, 5/16–18X1.25 CARR. 302843

603 WASHER, FLAT .349X.69X.066 71071

604 KNOB, T 57171

605 NUT, 5/16–18 71037

606 SCREW, 5/16–18X.75 578088

607 WASHER, FLAT .349X.69X.066 71071

608 NUT, 5/16–18 71391

www.ersatzteil-service.de

Ihr Ersatzteilspezialist im Internet



314878B

MODEL 621451x85NB REPAIR PARTS

7

�����	

314097

Key No. Description Part No.

650 AXLE SHAFT 313678

651 WASHER, FLAT .391X1.00X1.25 583409

660 TIRE & RIM 760713

661 WASHER, FLAT .391X1.00X.125 583409

662 RING, RET E 577598


����������

Key No. Description Part No.

595 GUARD, WIRE CHUTE 311206

596 SPRING, TORSION 51776

597 SPRING, TORSION 51777

598 NUT, ACORN 49106

www.ersatzteil-service.de

Ihr Ersatzteilspezialist im Internet



MODEL 621451x85NB REPAIR PARTS

8

CHUTE ROD ASSEMBLY

334313

Key No. Description Part No.

850 ROD,  CHUTE 337941

851 WASHER, FLAT .406X.81X.066 71072

852 PIN, COTTER 71082

853 WASHER CURVED 313431

854 ASSY, CHUTE CRANK 335264

855 WASHER, FLAT .406X.81X.066 71072

856 KNOB, SLEEVE 57082

857 NUT, PUSH 331532

858 BOLT,1/4–20X.63 CARR. 3809

859 WASHER, FLAT .344X.69X.065 120393

860 WASHER, .31X.58X.08 71060

861 NUT, 1/4–20 REGHEX 71034

870 BRKT, CHUTE ROTATE 333946E701

871 BOLT, 5/16–18X.75 CARR 340720

872 WASHER, FLAT .349X.69X.066 71071

873 WASHER, SPTLK .31X.58X.08 71060

874 NUT, 5/16–18 REGHEX 71037

www.ersatzteil-service.de

Ihr Ersatzteilspezialist im Internet



MODEL 621451x85NB REPAIR PARTS

9

TOP COVER ASSEMBLY

342028
B

191

Key No. Description Part No.
120 COVER, BOTTOM 340097

121 SCREW, 1/4–14X.75 313685

122 PANEL, SPARK ACCESS 761538

123 CLIP, ”S” TINNERMAN 313057

124 NUT, 1/4–10 SPEED J TYPE 578109

125 CONTROL PANEL 761539E701

126 SCREW, 1/4–20X1.25 313674

127 FLATWASHER, .281X.63X.065 71067

128 NUT, 1/4–20 REGHEXCTRLK 782585

130 GOMMET & WASHER 57587

140 SWITCH, IGNIT. 56992

141 WASHER, REGINTLK .640X1.1X.05 313683

142 NUT. 5/8–32 300193

143 KEYS & RING 49643

145 PRIMERBULB 54601

Key No. Description Part No.
146 HOSE PRIM 9.50LG 335507

147 NUT, 1/4–20 REGHEXKEPS 271172

150 COVER, BELT 340089

151 SCREW, 10–24X.50 12342

152 NUT, #10–24 REGHEXCTRLK 312300

157 SCREW, 1/4–14X.75 313685

159 NUT, 1/4–10 SPEED J TYPE 578109

170 COVER, TOP 762345

171 SCREW,#10–24X.50 12342

172 NUT #10–24 REGHEXCTRLK 312300

173 SCREW, 1/4–14X.75 313685

176 NUT, 1/4–10 SPEED J TYPE 578109

181 SCREW, 1/4–14X.75 313685

182 NUT 1/4–10 SPEED J TYPE 578109

191 GRIP, MITTEN 315542

www.ersatzteil-service.de

Ihr Ersatzteilspezialist im Internet



MODEL 621451x85NB REPAIR PARTS

10

337371

THIS SYMBOL DENOTES
DECAL TOP

KEY PART NO. DESCRIPTION
820 48X382 DECAL, EPA 5HP, MASS
821 761793 DECAL, ELECTRIC START FRE/ENG
822 761663 DECAL, DASH
823 761809 DECAL, SPARK PLUG ACCESS
824 48X319 DECAL, SNOW MAX
826 586393 DECAL, MUFFLER HOT
828 314810 DECAL, OFF–CHOKE–ON
830 337610 DECAL, DANGER CHUTE –HAND
831 337611 DECAL, DANGER AUGER –FOOT
835 337524 DECAL, AUGER CONTROL BAR

www.ersatzteil-service.de

Ihr Ersatzteilspezialist im Internet




